
Ryerson University
Digital Commons @ Ryerson

Theses and dissertations

1-1-2012

Reducing Operating Cost With Anammox In
Wastewater Treatment -- A Simulation Study
Eliav J. Eini
Ryerson University

Follow this and additional works at: http://digitalcommons.ryerson.ca/dissertations
Part of the Chemical Engineering Commons

This Major Research Paper is brought to you for free and open access by Digital Commons @ Ryerson. It has been accepted for inclusion in Theses and
dissertations by an authorized administrator of Digital Commons @ Ryerson. For more information, please contact bcameron@ryerson.ca.

Recommended Citation
Eini, Eliav J., "Reducing Operating Cost With Anammox In Wastewater Treatment -- A Simulation Study" (2012). Theses and
[...]
predominantly an aesthetic concern for drinking water. Nitrate is converted in the human body to 

nitrite, which interferes with the oxygen-carrying capacity of the blood. Excessive levels of nitrate in 

drinking water have caused serious illness and sometimes death in infants from a condition called 

methaemoglobinaemia. This condition is also known as blue-baby syndrome and results from the 

shortness of breath.  

Nitrate and nitrate have not been linked directly to cancer in animal studies. However, the conversion of 

nitrate in the body to nitrite may react with certain foods containing nitrosamine to form N-nitroso 

compounds, some of which are potent carcinogens in animals and could cause bladder cancer in 

humans (Canadian Council of Ministers of the Environment, 2010).  

The “red tides” attributed to algal blooms affect more than the marine environment; the excessive algae 

and seaweed that wash ashore during these events rot and release potentially toxic gases such as 

hydrogen sulfide (H2S) and methane (CH4), such as the blooms in Northern France that were attributed 

to more than 3 livestock deaths (Chrisafis, 2009).  

                                                           
1
 http://environmentalgeography.wordpress.com/2010/01/27/eutrophication 

2
 Adapted from (EarthSky, 2011) 



Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

6 
 

2.4 Indirect Environmental Impact 

Human activity has dramatically increased the release of nitrogen to the environment, resulting in a host 

of related problems. Increased concern about the negative impacts of nitrogen release on the 

environment and on human health have led to pollution regulations for ammonia in some places. 

However, these regulations currently do little beyond the converting ammonia into non-acutely toxic 

nitrate (Wang, Hamburg, Pryor, Chandran, & Daigger, 2011). Consideration should be given to the 

indirect impact of nitrogen removal treatment at wastewater plants. The widespread implications for 

the wastewater treatment sector in terms of energy consumption and greenhouse gas emissions are 

briefly considered, if, for example, the legislative discharge limits for nitrogen in wastewater became 

more stringent. 

In 2000, 80% of the U.S. population was served by centralized wastewater treatment plants, with only 

1% of the 80% providing biological nutrient removal. In the U.S., advanced secondary treatment plants 

treat around 35% of overall wastewater flow.  Wastewater treatment plants consume about 3% of the 

electricity generated in the U.S. If conventional technologies for biological nutrient removal were more 

widely implemented, the electricity consumed would increase. Therefore, there is good cause to 

promote the development of novel processes that are energy-efficient. 

In terms of the greenhouse gas emissions generated by the wastewater treatment sector, it has been 

reported that N2O emissions from WWTPs in terms of percent of influent N may range from less than 1% 

to as high as 15%. Certain operating conditions have been identified as leading to high emissions, such 

as non-optimal aeration and insufficient residence times in the bioreactor. There is opportunity to 

reduce N2O emissions through retrofits of AST plants at relatively low cost and additional benefits to the 

environment (Wang, Hamburg, Pryor, Chandran, & Daigger, 2011). 

2.5 Regulatory Framework in Canada 

The environmental and health impacts are the basis of the regulatory framework that limits the 

concentration of nitrogen compounds in the effluents of wastewater plants. This section provides an 

overview of applicable regulations for the release of ammonia and nitrate in wastewater plant effluent, 

with emphasis in Canada and in Ontario in particular. A brief survey of the regulations around the world 

reported various discharge limits is presented in Table 1. 

Table 1: Survey of Global Total Nitrogen Removal Requirements
3
 

EU countries 70-80% N removal 

Dubai 15-40 mg/L TN 

Australia 5-15 mg/L TN 

US  3-10 mg/L 

 

                                                           
3
 Adapted from (Johnson, Sanjines, Castaneda, & Daigger, 2011). 



Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

7 
 

Canada has regulations for both drinking water quality and discharges to water for ammonia and nitrate. 

For drinking water, Health Canada has established a Maximum Allowable Concentration (MAC) of and 45 

mg/L as NO3
- (or 10 mg/L as NO3-N, and the concentration of nitrite should not exceed 3.2 mg/L as NO2

- 

(Health Canada, 1987).  Although there is no MAC for ammonia in drinking water, estimated thresholds 

for ammonia in drinking water are 35 mg/L (as NH3) for taste and 35 g/L for odour (Health Canada, 

1987).  

In 2003 the federal government of Canada published a Proposed Notice regarding upcoming regulations 

regarding chlorinated effluent, chloramines, and ammonia in wastewater effluent. The federal Guideline 

for the Release of Ammonia Found Dissolved in Wastewater Effluent is applicable for a wastewater 

system that discharges more than 5,000 m3/day  (Environment Canada, 2004). In 2009 the Canadian 

Council of Ministers of the Environment (CCME) endorsed a Canada-Wide Strategy for the management 

of Municipal Wastewater Effluent (MWWE) to serve as a national benchmark to ensure baseline level 

for all jurisdictions in Canada. The proposed National Wastewater Systems Effluent Regulation (NWSER) 

under the federal Fisheries Act would establish national effluent quality standards for BOD, suspended 

solids, total residual chlorine, and requires the effluent to be non-acutely toxic for ammonia (Canadian 

Council of Ministers of the Environment, 2009). At the time of this writing the CCME guideline has not 

yet been adopted by the provinces. However, the Canadian Water Quality Guidelines for the Protection 

of Aquatic Life has published recommended limits for pollutants including ammonia, nitrite, and nitrate. 

The ecotoxicity test for ammonia included in the proposed NWSER is the Environment Canada 96-hour 

acute lethality test. Rainbow trout are used as the indicator specimen for the assessment of acute 

toxicity. An effluent is considered to be pass the test if no more than half of the fish die during the 96 

hours. If a sample fails a test, investigation into the cause (which may not be related to ammonia 

toxicity) is initiated (Novak & Holtze, Fall 2010). Ammonia is chronically toxic in concentration of un-

ionized ammonia of more than 0.019 mg/L (Environment Canada, 2004). The water quality guidelines for 

the nitrate ion from the Canadian Guidelines for freshwater is 13 mg/L as NO3. This is equivalent to 2.9 

mg N/L as NO3.  

The federal guideline has not yet been adopted by the provinces. In the province of Ontario, the 

Ministry of the Environment regulates wastewater effluents. The effluent discharge limits for nitrogen 

are based on the existing quantity of nitrogen compounds in the receiving body. Whether the federal 

guideline will be adopted by the provinces and territories remains to be seen. Discharge limits typically 

vary by watershed, however, the acceptable limits are generally becoming more stringent in response to 

increasingly impacted water resources and public interest. For example, new regulatory initiatives in the 

U.S. have established waste load allocations (WLAs) for Total Nitrogen (TN) and total phosphorus for all 

point sources in Virginia (Johnson, Sanjines, Castaneda, & Daigger, 2011).  

It is an interesting exercise to ask if the plant of today will be sufficient to meet discharge requirements 

in the mid- to long-term (e.g. 10 to 50 years). A comprehensive roadmap for the continuous 

improvement of wastewater treatment infrastructure should consider the emerging treatment 



Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

8 
 

technologies such as Anammox to improve removal of nitrogen from the plant effluent while lowering 

overall treatment cost and greenhouse gas emissions. The advantage of using the Anammox process is 

demonstrated in Section 6. 

2.6 Technologies for Removal of Nitrogen Compounds 

A variety of physiochemical and biological methods for the removal of ammonia are possible. For 

example, physicochemical methods include air-stripping and breakpoint chlorination for nitrogen 

removal. However, biological processes are preferred over physicochemical nitrogen recovery on the 

basis of cost for wastewaters that contain less than 5 g-N/L (Clippeleir, Yan, Verstraete, & Vlaeminck, 

2011). The technologies pertaining to nitrogen removal are discussed in the following sections. 

Conventional Biological Nitrogen Removal (BNR) systems are compared to emerging technologies for 

nitrogen removal, such as pretreatment of the side-stream using an Anammox process. 

2.6.1 Conventional Systems 

The conventional system for biological Total Nitrogen removal is a modification of the conventional 

activated sludge plant (ASP), which includes an aerated reactor for BOD-removal and a subsequent 

clarifier from which sludge is recycled or wasted. As an alternative to the aerator-clarifier system, a 

membrane bioreactor (MBR) system may be used. An activated sludge plant that achieves may achieve 

partial or full nitrification (removal of the ammonia), especially in summer months when nitrifier growth 

rate is higher. For such an Advanced Secondary Treatment (AST) plant, the effluent of a nitrifying 

wastewater plant achieves low ammonia concentration, but if the nitrate concentration is considered 

then it becomes apparent that ammonia has been transformed from to nitrate, but not removed 

completely. 

The conventional biological Total Nitrogen removal plant is designed for both nitrification and 

denitrification. By supplying dissolved oxygen and alkalinity to the reactor, the aerobic reactor converts 

ammonia to nitrate by biological nitrification. The anoxic reactor denitrification system, which must be 

kept well-mixed and may require a supplemental source of organic carbon, converts the nitrate to 

nitrogen. Compared to a wastewater plant that is removing only BOD, additional oxygen is required for 

the oxidation of ammonia to nitrate and results in increased energy consumption. The cost for the extra 

oxygen is offset by the denitrification process, which uses nitrate as a source of oxygen instead. 

Ultimately, the increased treatment efficiency increases the treatment cost, but by how much will the 

operating costs for power and chemical costs will increase as a result of nitrogen removal? This question 

is explored in greater detail in Section 6 Plant Design Concepts for Side-stream Treatment Using 

Anammox. 

2.6.2 Side-stream Treatment 

Side-streams are flows that are generated within a wastewater treatment plant, typically from solids 

processing, which contain nutrients, solids, organic or inorganic constituents. Anaerobic digestion 



Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

9 
 

concentrates ammonia and organic compounds that are not readily degradable. When the dewatering 

liquid stream is returned to the mainstream for treatment, this increased load will increase the oxygen 

transfer rate requirements. 

For some plants, it may be more cost-effective to implement a separate side-stream treatment process 

for loads resulting from anaerobic digestion and dewatering. The side-streams contain higher 

concentrations of ammonia, TSS, particulate BOD, alkalinity and phosphorus than typical wastewater. 

For every kilogram of ammonia removed in the side stream, one less kilogram of ammonia enters the 

main treatment process. Digester supernatant and centrate from sludge dewatering is unsuitable for 

conventional nitrification/denitrification due to its low organic carbon content compared to the nitrogen 

mass loading.  

Three main options exist to address the impacts of side-stream loads on the main treatment process: (1) 

Manage the process through side-stream equalization; (2) Export the load to another treatment facility 

(e.g. sludge water treatment) for further processing; (3) Treat the side-stream load in-plant.  

The main focus of this project is the investigation of the impact of the third option, side-stream 

treatment, on operational costs. It is recommended that side-stream treatment be considered if the 

side-stream nitrogen load is greater than 15% of the influent nitrogen load (Water Environment 

Federation and the American Society of Civil Engineers/Environmental and Water Resources Institute , 

2010). 

A possible advantage of side-stream treatment over treatment in the mainstream is the nitrification 

efficiency related to the elevated liquid temperature of centrate. At 30°C the rate of nitrification is 

maximized but above 36-38°C, the rate of nitrification is inhibited.  

The main drivers for side-stream treatment include:  

1. Effluent Nitrogen Removal: Due to the increased cost of aeration for nitrification, a wastewater 

plant may consider efficiencies resulting from side-stream treatment. Additionally, variable slug 

loads of nitrogen from intermittent discharges may result in exceedences if discharge limits are 

stringent, especially at plants with shift dewatering schedules. Therefore a separate system to 

treat variable slug loads may be operationally preferred. 

2. Energy Conservation: Side-stream treatment processes may require less energy to operate 

compared to treating the side-stream load in the mainstream treatment process. For example, 

by limiting NOB growth, the ammonia is converted to nitrite instead of all the way to nitrate, 

requiring less oxygen and resulting in reduced blower air demand. This is discussed in further 

detail in Section 5.5. 

3. Reduction in Chemical Demand: 

o Alkalinity: Side-stream processes designed to encourage growth of particular 

microorganisms can reduce chemical demand. For example, AOB selection over NOB 



Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

10 
 

using temperature and pH control requires less alkalinity than if the NOB were allowed 

to complete nitrification to nitrate.  

o Exogenic Carbon: Anammox bacteria can denitrify autotrophically, reducing the 

exogenous carbon required.  

4. Reduction in Facility Greenhouse Gas Emissions: The addition of side-stream treatment can 

lower the overall greenhouse gas emissions for the facility by improving the efficiency of 

nitrogen oxidation and reduction reactions; 

5. Reduction in Facility Footprint: By adding a side-stream process to remove nitrogen, the 

activated sludge reactors of the main liquid stream can be designed to treat a smaller nitrogen 

load, ultimately resulting in a smaller aerobic reactor volume required for treatment. 

 

As the side-stream nitrogen load may account for 10-20% of the total plant flow, it is a consideration in 

the design of both new plants and retrofits of existing facilities. Other cost considerations for new 

construction or retrofits include the investment costs for capital works and equipment such as reactor 

vessels, heat exchangers, blowers, instrumentation, and controls.  

2.6.3  Applications for Anammox 

To date, Anammox has seen limited full-scale applications -- but the number of Anammox reactors is 

starting to grow as the process is better understood. The Anammox process is applicable to a wide 

variety of high-ammonia wastewater such as generated by agriculture, livestock wastes, semiconductor 

factory (Tokutomi, 2011), and landfill leachate (Valencia, Zon, Woelders, Lubberding, & Gijzen, 2011). 

For example, the Anammox process could be applied for landfill bioreactors to treat the ammonia and 
[...]
Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

70 
 

5.10.1    Considerations on Start-Up of the Anammox Reactor 

Drawing from the lessons of experiences reported in literature, some of the “teething problems” 

associated with the start-up of a new technology can be anticipated. For example, the Strass plant in 

Austria took more than 3 years to scale-up from pilot through full-scale (Van der Star, et al., 2007). Since 

the Strass and Rotterdam plants were amongst the first to start up, the lessons learned from these 

startups have undoubtedly shortened the startup time for Anammox reactors built since then. 

At the time of start-up, the reactor is typically fed stepwise with synthetic feed water consisting of the 

nitrites and ammonia. The synthetic feed to used to prevent nitrite overloading the reactor at start-up 

(Tokutomi, Yamauchi, Nishimura, Yoda, & Abma, 2011). At first, the flow regime is characterized with 

high influent flow rate and low nitrite concentration. The concentration of nitrite during the startup is a 

key factor for growth – too little will result in slow growth due to substrate limitation, and too much 

(above 50-150 mg-N/L) can lead to inhibition (Van der Star, et al., 2007).  

Specifics of the start-up strategy will depend to a large extent on whether the system is designed for 

two-stage or single-stage operation. The precondition for Anammox activity is the stable supply of 

nitrite and ammonia. It is therefore possible to attain high rates of ammonia removal during the start up 

of the Anammox reactor by a nitritation/nitrification process before the Anammox process gains 

sufficient biomass and begins to consume nitrite and ammonia simultaneously. 

By analyzing the biomass growth and Anammox activity, the startup period can be separated into two 

phases: one in which there is biomass growth but no detectable activity, and the period from which 

there is a notable increase in ammonium conversion and nitrate production. During the start-up phase, 

the simultaneous removal of ammonia and nitrite indicates the occurrence of the Anammox reaction. 

The day on which the first evidence of Anammox activity is noted may vary, having been reported in 

range of 40 days, with the characteristic red colour of Anammox biomass appearing after 60 days, with 

increasing total nitrogen removal rate (NRR) as the culture matures, barring issues during startup 

(Tsushima, Ogasawara, Kindaichi, Satoh, & Okabe, 2007). 

The start-up phase at the Himmerfjärden WWTP in Sweden occurred in two phases. During the startup 

of the nitritation reactor, intermittent aeration was used to control the nitrite oxidizing bacteria. To start 

up the denitritation reactor, a heterotrophic biofilm was created with a dosage of external carbon 

operated at first with continuous aeration and then later without any air for denitritation (Ling, 2008). 

To apply the process at a large scale, it is important to know the limitations of the system. At full-scale, 

the Anammox reactor is initially inoculated with nitrifying sludge.  The lab-scale reactor (10-100 L) is 

useful for both cultivation and enrichment of Anammox bacteria sludge to be used as the inoculum for 

full-scale start-up.  Once a stable running state is achieved for Partial Nitritation, Anammox seed culture 

sludge from an Anammox enrichment reactor can be added in portions to start up the Anammox 

process.  



Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

71 
 

To save time and resources, Anammox reactors have been scaled up from lab scale to full-scale. It was 

found that the costs to operate a pilot plant (i.e. personnel) were approximately the same as when 

running a full-scale pilot. (Van der Star, et al., 2007). 

i  Seed Culture 

Anammox bacteria are found in most activated sludges, but in very small proportions. In the absence of 

an existing seed culture, the start-up of a full-scale reactor with a microbial process that is known for its 

long growth period can be a difficult task. However, the Anammox process has been successfully started 

at full scale at numerous plants. An enrichment culture of sludge containing a high quantity of Anammox 

bacteria increases the chances of success for the start-up of a full-scale anammxox reactor: 

 Selection: The activated sludge from a number of different treatment plants can be obtained to 

find the one best suited to the intended wastewater application. For example, of the 11 

Anammox bacteria samples obtained different treatment plant sludges, the one with the highest 

activity was selected (Tsushima, Ogasawara, Kindaichi, Satoh, & Okabe, 2007). 

 Enrichment: Once the appropriate seed culture is selected, the culture is enriched at lab-scale to 

produce a volume of Anammox sludge for startup of the full-scale reactor, as in Figure 37. The 

length of time to successfully enrich an Anammox culture varies, with some researchers having 

reported enrichment culture ages in terms of years (Tokutomi, Yamauchi, Nishimura, Yoda, & 

Abma, 2011). 

 Inoculation: The enrichment culture is used to inoculate the full-scale reactor with the effluent 

biomass. The volume of inoculum required depends on the volume of the receiving reactor.  

 

 
Figure 37: Enrichment culture of Anammox

39
 

                                                           
39

 From http://en.wikipedia.org/wiki/Anammox 

http://en.wikipedia.org/wiki/Anammox


Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

72 
 

ii  Commissioning Issues 

From a review of experiences with commissioning of full-scale system in the literature, issues commonly 

reported to occur during the start up and commissioning of the reactor included: 

 Washout due to sudden changes in the hydraulic regime, such as a sudden increase in upstream 

velocity due to shock loading. 

 Toxicity, such as breakthrough of toxic methanol from nitritation reactor (methanol slip) into the 

Anammox reactor. Another source reported was toxic shock from chemical toilet discharges into 

sludge line strongly inhibits nitrification and adversely affect the Anammox process. Incidental 

nitrite toxicity may be caused by too high ammonium loading rate and occurs when NAR is 

higher than 1.0-1.3. 

 Mechanical failures, such as freezing of pipes and other equipment failures. In cold climates, the 

freezing of lines may lead to stoppage of feed lines, such as the recycle stream. Incidental failure 

of pumps and blowers for air delivery may impede mixing and loading. 

6 Plant Design Concepts for Side-stream Treatment Using 

Anammox  

Plant design concepts for the removal of nitrogen compounds from wastewater are presented in this 

section in order to illustrate the ideas developed in the preceding sections.  The plant design concepts 

for nitrogen removal were developed in two phases, sizing and simulation. 

Simplified models based on Monod-type growth kinetics were used to size the activated sludge reactors 

required for the removal of carbon and nitrogen.  A baseline scenario for activated sludge treatment for 

BOD-only removal only was developed first. In the subsequent scenarios, treatment steps were added 

for the removal of ammonia and nitrogen salts from the main treatment stream, with a side-stream 

treatment process. Key process equipment, and energy and chemical requirements are also discussed. 

In the simulation phase, the effect of the various reactor configurations was investigated on the overall 

plant. The goal of the simulation effort was to investigate the impacts on (1) Total Nitrogen Removal 

from the plant effluent, (2) Operating Cost, including chemical and energy costs, and (3) Greenhouse 

Gas Emissions from direct and indirect sources. 



Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

73 
 

6.1 Facility Basis / Assumptions 

A wastewater treatment plant with average daily flows of 656 ML/d serving a predominantly residential 

and commercial area with a population of over 3 million is considering upgrades to nitrogen removal 

technology with side-stream treatment using the Anammox process.  

The existing plant’s liquid processing train includes primary treatment and conventional activated sludge 

treatment with diffused coarse-bubble aeration. The solid processing train includes waste activated 

sludge (WAS) thickening and anaerobic digestion, followed by dewatering of the digested sludge with 

centrifuges. The influent flow and loadings are presented in Table 8. For this system, centrate recycled 

to the primary treatment process accounts for 20% of the influent ammonia load. Therefore, it meets 

the recommendation of at least 10-15% of the influent ammonia load to consider side-stream 

treatment. 

Table 8: Influent Loading Characteristics of Example Facility 

  Raw Sewage Centrate   
Raw Sewage + 

Centrate 

Design flow, Q (m3/day) 656,000 4,523 
% 

Influent 660,523 

  mg/L kg/day mg/L kg/day   mg/L kg/day 

TSS 270 177,121 4,099 18,540 10% 296.2 195,661 

cBOD5 250 164,001 1,786 8,079 5% 260.5 172,080 

COD 535 351,217 3,914 17,705 5% 558.5 368,922 

TKN (as N) 35.0 22,960 1,123.6 5,082 22% 42.5 28,042 

NH3 (as N) 22.0 14,432 887.2 4,013 28% 27.9 18,445 

Alkalinity (as CaCO3) 225 147,600   0 0%   0 

Sustained Temperature 14
o
C 35

o
C   14

o
C 

COD/N Ratio 9.4 1.1   8.3 

BOD/COD Ratio 0.42 0.29   0.42 

Nitrogen Loading Rate (kg-N/m3) 0.04 1.12   0.04 

 

Some further assumptions: 

 The typical coldest water temperature is 14°C. (Typical coldest temperature in Ontario is 10oC); 

 TSS is approximately equal to cBOD; 

 Primary clarifiers reduce influent BOD by 30% 

 The side-stream is recycled to the headhouse 

 Fractionation of Influent: BOD:COD=0.42, VSS=70% of TSS; 

 Primary treatment efficiency is 60% removal for TSS and 35% removal for BOD; 

 The average blower performance is assumed to be 0.018 kWh per m3 air consumed;  

 The target MLSS for operation of the activated sludge process is 1,750 mg/L. 

 Dewatering operates 24 hours per day, 7 days a week; 



Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

74 
 

 Power consumption for RAS and recycle pumps not considered;  

 Sludge production and wasting rates for the side-stream reactors were not considered; 

 Coarse Bubble SOTE = 0.5%/ft, Fine Bubble SOTE = 2.0%/ft (fouling rate of 0.9 / no fouling 

effects); and 

 Depth of the reactor basin is 4.5 m and the diffusers are mounted 0.5 m from the bottom of the 

basin. 

 Activated Sludge concentration of 5,120 mg/L (range 6,000 to 12,000 mg/L). 

6.2 Treatment Configurations 

A simplified complete-mix activated sludge system using microbial kinetics to model different treatment 

plant configurations using reactors in series to obtain preliminary sizing data such as reactor volumes 

and air requirements. 

The base case is an activated sludge treatment system for carbonaceous BOD removal only using coarse 

bubble diffusers. Design examples are provided for the base case with coarse bubble diffusers to 

demonstrate the relative impact on blower air usage. The remainder of the design examples use fine 

bubble diffusers:  

(1) BOD-removal only;  

(2) BOD-removal and nitrification for ammonia removal;  

(3) Conventional Biological Nitrification / Denitrification;  

(a) preanoxic 

(b) postanoxic 

(4) Biological Nitrification / Denitrification with Side-stream treatment, using: 

(a) nitrification/denitrification;  

(b) nitritation/denitritation;  

(c) partial nitritation/Anammox.  

 

Following the design concepts, a set of total-plant simulations was developed using CHEApet in which 

the scenarios are compared in terms of (1) Total Nitrogen Removal, (2) Operating Cost, and (3) 

Greenhouse Gas Emissions. 

 

6.3 Preliminary Sizing Calculations 

The design approach was to determine the required volumes by selecting the solids residence time to 

provide a target effluent ammonia and nitrate concentration. Preliminary calculations were developed 

in order to estimate the reactor volumes for the mainstream nitrification system and the side-stream 

treatment reactor. In addition, the supplemental carbon needed and the aeration requirements in order 

to adequately size the system were developed as a basis of process comparison. The calculations are 



Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

75 
 

based on the design outlined in “Wastewater Engineering: Treatment & Reuse”, Fourth Edition, Metcalf 

& Eddy Inc.  

The wastewater fractions required for design are presented in Table 9 and were estimated from the 

equations provided in Section 5.1 Wastewater Characteristics. 

Table 9: Wastewaster fractions 

Parameter mg/L Notes 

COD 558.1   

bCOD 297.7 Biodegradable COD = 1.6 x cBOD 

nbCOD 260.5 Non-biodegradable COD = COD - bCOD 

sCOD 251.2 Soluble COD = 45% COD 

cBOD 260.5   

scBOD 143.3 Soluble cBOD = 55% cBOD 

sCODe 21.9 Non-biodegradable COD in effluent = sCOD - 1.6 x scBOD 

bpCOD/pCOD 0.61 
 

nbVSS 80.7 Non-biodegradable VSS = (1-bpCOD/pCOD)x VSS 

iTSS 53.3 Inert TSS = TSS - VSS 

 

6.4 Aerobic Activated Sludge Main Process Design 

The design for the aerobic activated sludge process of the mainstream was conducted as a “desktop 

design” exercise for preliminary sizing calculations of 3 different complete mix activated sludge (CMAS) 

systems: 

(1) Activated Sludge Treatment with BOD-removal only (coarse- and fine- bubble) 

(2) Activated Sludge Treatment with BOD- and nitrogen removal (coarse- and fine bubble) 

(3) Activated Sludge Treatment with BOD- and nitrogen removal (fine bubble) with pretreatment of 

the recycle stream 

The model was based on Monod-type growth rate kinetics rather than substrate utilization. Kinetic 

parameters used as the design basis for the subsequent sections are presented in Table 10. These 

parameters are used to develop reactor volumes for nitrifier and denitrifier activity at the design 

temperature of 14°C (temperature of the main stream reactor). These preliminary sizing calculations are 

used to support the simulations presented later in this section. 

The secondary clarifier design is similar for the three options presented. From Equation 25, where Xs is 

the sludge concentration of 5,120 mg/L and MLSS is 1,750 mg/L, the sludge recycle ratio (Metcalf & 

Eddy, 2004) was found to be 0.52: 



Reducing Operating Cost with Anammox in Wastewater Treatment – A Simulation Study, E. Eini (2012) 

76 
 

Equation 25: Return Activated Sludge Ratio 

  
     

        
 

For an assumed clarifier overflow rate of 22 m3/m2-d, the required area for the clarifiers was 29,818 m2. 

If one clarifier is provided for each of the 11 aeration reactors, there would be 11 clarifiers of 2,711 m2 

each. 

 

Figure 38: PFD for Carbonaceous BOD Removal and Nitrification 

Design goals for this stage were to determine: 

 Effluent concentration of BOD and Total Nitrogen; 

 Biomass residence, mixed liquor concentration, and aerobic reactor volume; 

 Oxygen requirements, blower air usage, power consumption; and 

 Ammonia removal, Nitrate production (NOx). 

The maximum growth rate of the nitrifiers is established first. The design SRT for nitrification to occur is 

a function of the specific growth rate of the nitrifying bacteria using kinetic theory. Cell yield and specific 

growth rates,  (new cells/cells-time) for heterotrophs, nitrifiers and denitrifiers are given in Table 2. 

The growth rate of nitrifiers from Equation 9 (p.32), with the assumed conditions and values for kinetic 

coefficients n,m,14oC=0.60 g/g-d; Kn,14oC=0.513 mg/L; kdn, 14oC= 0.095 g/g-d; with effluent TKN = 10 mg/L 

and DO = 2.0 mg/L; 

          
 

    